



PHYSICIAN ORDER FORM

PATIENT NUMBER, NAME-FIRST-LAST, NO. & STREET, CITY & STATE, CLINIC OR FLOOR, DATE

Physicians Please Note:

Each set of orders requires date, time, signature, beeper # and flagging. One order per line. Number each individual order. INITIAL orders require the following:

PRIMARY DX: ALLERGIES: SECONDARY DX: DRUG: HT: cm. WT: kg. FOOD/LATEX

DO NOT WRITE TO LEFT OF LINE

Table with columns: DATE & TIME, MUST IF MED., MEDICATION ORDERS, INDICATIONS, NURSING USE ONLY. Contains sections for Medication Orders, Antiplatelet Therapy, Clopidogrel, Beta Blockers, Ace Inhibitors.



THE UNIVERSITY OF CHICAGO HOSPITALS

PHYSICIAN ORDER FORM

PATIENT NUMBER	
NAME-FIRST-LAST	
NO. & STREET	
CITY & STATE	
CLINIC OR FLOOR	DATE

Physicians Please Note:

Each set of orders requires date, time, signature, beeper # and flagging.

One order per line. Number each individual order.

INITIAL orders require the following:

PRIMARY DX: _____ ALLERGIES: _____

SECONDARY DX: _____ DRUG _____

HT: _____ cm. WT: _____ kg. FOOD/LATEX _____

DO NOT WRITE TO LEFT OF LINE

DO NOT

DO NOT WRITE TO LEFT OF LINE

DO NOT

DATE & TIME	MUST IF MED.	<p>MEDICATION ORDERS: (MUST include drug name, dose frequency, route and, if applicable, duration. USE OF GENERIC NAME IS ENCOURAGED. ANTIBIOTICS REQUIRE P, E OR T AND INDICATIONS FOR USE.)</p> <p>DIAGNOSTIC & TREATMENT: (MUST include indications for treatment/procedures.)</p>	INDICATIONS	<p>NURSING USE ONLY</p> <p>ORDER DISPATCHED SIGNATURE & MED. ADMIN. TIME</p>
<p>Angiotensin Receptor Blocker (ARB) STEMI/NSTEMI **Response Required**</p> <p>_____ Valsartan (Diovan) _____ mg PO every _____. First dose on: _____</p> <p>_____ Losartan (Cozaar) _____ mg PO every _____. First dose on: _____</p> <p>_____ Other: _____</p> <p>**Must select one of the following contraindications if Angiotensin Receptor Blocker not administered:</p> <p><input type="checkbox"/> ACEI or ARB allergy <input type="checkbox"/> Bilateral renal artery stenosis <input type="checkbox"/> Pregnancy <input type="checkbox"/> Not indicated</p> <p><input type="checkbox"/> Other, please specify _____</p> <p>Nitroglycerin</p> <p>_____ Start Nitroglycerin IV 100 mg/ 500 ml solution at _____ mcg/min STAT</p> <p><input type="checkbox"/> RN May titrate up to chest pain/ BP (ICU Only)</p> <p><input type="checkbox"/> MD to titrate Nitroglycerin IV on telemetry and step down units</p> <p><input type="checkbox"/> Hold for symptomatic hypotension</p> <p>_____ D/C IV nitroglycerin at 6 AM next day</p> <p>_____ Nitroglycerin 0.4 mg SL/ spray every 5 minutes PRN for chest pain. (Repeat every 5 minutes x 2 doses. Notify MD if chest pain persists.)</p> <p>_____ Nitroglycerin ointment _____ inch to chest wall every _____ hours <input type="checkbox"/> remove at bedtime</p> <p><input type="checkbox"/> Call MD/NP for chest pain or a SBP >150 mm Hg or <90 mm Hg</p> <p>GP IIb-IIIa Inhibitors</p> <p>**Refer to UCH formulary for renal dosing recommendations in patients with creatinine ≥ 1.5 mg/dl</p> <p>Eptifibatide (Integrilin):</p> <p>_____ Eptifibatide (Integrilin) Bolus Dose _____</p> <p>_____ Eptifibatide (Integrilin) 200 mg/ 100 mL solution: _____ mcg/kg/min x _____ hours (Up to 72 hours)</p> <p>Discontinue infusion on _____ (Date/Time)</p> <p>Tirofiban (Aggrastat):</p> <p>_____ Tirofiban (Aggrastat) Bolus Dose _____</p> <p>_____ Tirofiban (Aggrastat) 12.5 mg/ 250 mL solution: _____ mcg/kg/minute x _____ hours</p> <p>Discontinue infusion on _____ (Date/Time)</p> <p>Heparin STEMI/NSTEMI</p> <p>Unfractionated Heparin: _____ Bolus: _____ units IVP <input type="checkbox"/> Bolus administered in ED</p> <p>_____ Then infusion: _____ units/ hour</p> <p>_____ PTT level to be drawn 6 hours after heparin started</p> <p>_____ Discontinue Heparin infusion at: _____</p> <p>Low-Molecular Weight Heparin:</p> <p>_____ Enoxaprin (Lovenox) _____ mg (1 mg/kg rounded to the nearest 10 mg SQ every 12 hours)</p> <p>_____ Other: _____</p> <p><input type="checkbox"/> Hold AM dose of LMWH if scheduled for cardiac catheterization or invasive procedures</p> <p>MD Signature _____ Pager _____</p>				



THE UNIVERSITY OF CHICAGO HOSPITALS

**PHYSICIAN
ORDER FORM**

PATIENT NUMBER	
NAME-FIRST-LAST	
NO. & STREET	
CITY & STATE	
CLINIC OR FLOOR	DATE

Physicians Please Note:

Each set of orders requires date, time, signature, beeper # and flagging.

One order per line. Number each individual order.

INITIAL orders require the following:

PRIMARY DX: _____ ALLERGIES: _____

SECONDARY DX: _____ DRUG _____

HT: _____ cm. WT: _____ kg. FOOD/LATEX _____

DO NOT WRITE TO LEFT OF LINE

DATE & TIME	MUST IF MED.	MEDICATION ORDERS: (MUST include drug name, dose frequency, route and, if applicable, duration. USE OF GENERIC NAME IS ENCOURAGED. ANTIBIOTICS REQUIRE P, E OR T AND INDICATIONS FOR USE.) DIAGNOSTIC & TREATMENT: (MUST include indications for treatment/procedures.)	INDICATIONS	NURSING USE ONLY ORDER DISPATCHED SIGNATURE & MED. ADMIN. TIME
		<p>Statins STEMI/NSTEMI **Response Required**</p> <p>_____ Atorvastin (Lipitor) _____ mg PO qHS</p> <p>_____ Simvastatin (Zocor) _____ mg PO qHS</p> <p>_____ Other: _____</p> <p>**Must select one of the following if statin not administered:</p> <p><input type="checkbox"/> Allergy related <input type="checkbox"/> History of myopathy</p> <p><input type="checkbox"/> Moderate LFT elevation (AST/ALT greater than 3 times upper limit of normal)</p> <p><input type="checkbox"/> Other, specify: _____</p> <p>Smoking Cessation STEMI/NSTEMI **Response Required**</p> <p>_____ No history of smoking</p> <p>_____ Positive history of smoking cigarettes during the one year prior to hospital arrival</p> <p>_____ Consult: UC Asthma Center's Tobacco Control Program- Nursing staff/ PSE- To initiate consult, **Fax Page (4) of this order set with patient label 2-4736 <i>Date & Time Consult Faxed:</i> _____</p> <p>_____ Provide patient with UCH Smoking Cessation Brochure</p> <p><input type="checkbox"/> Patient offered, but refused smoking cessation counseling</p> <p>Nicotine Replacement Medications</p> <p>_____ Nicoderm patch _____ mg (standard dose 7 mg/ 14 mg/ 21 mg) transdermal daily</p> <p>_____ Bupropion (Zyban) 150 mg everyday x 3 days, then 150 mg PO BID</p> <p>_____ Bupropion (Wellbutrin SR) _____ mg PO _____ <i>*May use in conjunction with nicotine replacement</i></p> <p>Cardiac Rehabilitation</p> <p>_____ Consult case management for Cardiac Rehabilitation (<i>Phase I</i>) following hospital discharge. *Call consult to case management with department info, patient ID, and room number</p> <p>Other Orders</p>		
		MD Signature _____	Pager _____	Page 4 of 4